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Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and
3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —
3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —
3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions
Under limit
§2.1053 Field Strength of Spurious
3.5 < 43+10log1o(P[Watts]) PASS 43.59 dB at
§90.691 Radiation
244221 MHz
§2.1055 Frequency Stability for
3.6 < 2.5 ppm PASS -
§90.213 Temperature & Voltage
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone

Brand Name Motorola

Model Name XT1922-6, XT1922-7, XT1922-9
FCCID IHDT56XB1

CDMA/EV-DO/GSM/GPRS/EGPRS/WCDMA/HSPA/
DC-HSDPA/HSPA+(16QAM uplink is not supported)/LTE
WLAN 2.4GHz 802.11b/g/n HT20

WLAN 5GHz 802.11a/n HT20/HT40

Bluetooth v3.0 + EDR/Bluetooth v4.0 LE/

Bluetooth v4.1 LE/Bluetooth v4.2 LE

Conducted: 351864090027578

EUT supports Radios application

IMEI Code Radiation: 351864090024591

HW Version DVT1B

SW Version jeter_oem_userdebug_8.0.0 OPP27.34_970_intcfg-test-keys
_oem

EUT Stage Identical Prototype

Remark:

1. For XT1922-6, XT1922-7, XT1922-9, they are the same product except model name different for
market segment.
2. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
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1.4 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Tx Frequency

LTE Band 26 : 814.7 ~ 823.3 MHz

Rx Frequency

LTE Band 26 : 859.7 ~ 868.3 MHz

Bandwidth

1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz

Maximum Output Power to Antenna

23.62 dBm

Antenna Type

PIFA Antenna

Type of Modulation

QPSK/ 16QAM / 64QAM

Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).

1.5 Specification of Accessory
Specification of Accessory
Brand Name Motorola (Acbel) Model Name [C-P35 SPN5945A
AC Adapter 1
Power Rating I/P: 100-240 Vac, 300mA, O/P: 5.2Vdc,2000mA
SSW-2919UMTJ C-P35
Brand Name Motorola (Salom) Model Name
AC Adapter 2 SPN5945A
Power Rating I/P: 100-240 Vac, 300mA, O/P: 5.2Vdc,2000mA
Batt Brand Name Motorola (SCUD) Model Name (BL270
atte
i Power Rating 3.85Vdc,4000mAh  |Type Li-ion, ATL426580
Brand Name Motorola (Saibao) Model Name |SLQ-A077A
USB Cable
Signal Line Type |1.0 meter, shielded cable, without ferrite core
1.6 Modification of EUT

No modifications are made to the EUT during all test items.

Sporton International (Shenzhen) Inc.
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1.7 Maximum Frequency Tolerance, Emission Designator and
Conducted Power

Frequency Maximum
Type of Emission
FCC Rule System BW Tolerance Conducted
Modulation Designator
Part 90S LTE Band 26 QPSK 1.4 MHz - 1M09G7D 0.2104
Part 90S LTE Band 26 16QAM 1.4 MHz - 1M10W7D 0.1766
Part 90S LTE Band 26 64QAM 1.4 MHz - 1M10W7D 0.2296
Part 90S LTE Band 26 QPSK 3 MHz - 2M72G7D 0.2075
Part 90S LTE Band 26 16QAM 3 MHz - 2M72W7D 0.1786
Part 90S LTE Band 26 64QAM 3 MHz - 2M73W7D 0.2291
Part 90S LTE Band 26 QPSK 5 MHz - 4M51G7D 0.2118
Part 90S LTE Band 26 16QAM 5 MHz - 4M50W7D 0.1791
Part 90S LTE Band 26 64QAM 5 MHz - 4M50W7D 0.2296
Part 90S LTE Band 26 QPSK 10 MHz 0.0026 ppm | 8M99G7D 0.2234
Part 90S LTE Band 26 16QAM 10 MHz - 8M95W7D 0.1854
Part 90S LTE Band 26 64QAM 10 MHz - 8M99W7D 0.2280
Part 90S LTE Band 26 QPSK 15 MHz - 13M5G7D 0.2301
Part 90S LTE Band 26 16QAM 15 MHz - 13M4W7D 0.1866
Part 90S LTE Band 26 64QAM 15 MHz - 13M5W7D 0.2301
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1.8 Testing Site

Sporton International (Shenzhen) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600156-0) and the FCC designation No are CN5018 and
CN5019.

Test Site Sporton International (Shenzhen) Inc.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan
Shenzhen City Guangdong Province 518055 China

TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

Test Site Location

Sporton Site No. FCC Test Firm Registration No.
Test Site No.
THO1-SZ 251365
Test Site Sporton International (Shenzhen) Inc.

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan
Warehouse, Nanshan District Shenzhen City Guangdong Province
518055 China
TEL: +86-755-3320-2398
Sporton Site No. FCC Test Firm Registration No.
03CH03-Sz 577730

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI/TIA-603-E

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03

‘ FCC KDB 971168 D02 Misc Rev Approv License Devices v02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 | 15 | 20 | QPSK 16QAM | 64QAM | 1 | Half | Full L (M| H
Max. Output
26 v Y Y Y v - Y v \Y \Y \Y v v v v
Power
26dB and 99%
i 26 v \Y \Y \Y \Y - \Y \Y \Y \ \ v v
Bandwidth
Emission masks
In-band 26 v \Y \Y \Y \Y - \Y \Y \Y v v v v
emissions
Emission masks
- 26 v \Y \Y \Y \Y - \Y \Y \Y \Y v v v
Out of band
emissions
Frequenc
anency 26 v = v v
Stability
Radiated 26 v v v = v v v | v | v
Spurious
Emission 26 v v v v
1.  The mark “v “ means that this configuration is chosen for testing
. The mark “-“ means that this bandwidth is not supported.

Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP
over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency
spectrum which falls within part 22 also complies.
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2.2 Connection Diagram of Test System

Dipole Antenna

v j
EUT

ﬂ
———
—————

— ¢
=
LTE Base Station

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model No. FCC ID |Data Cable Power Cord
1. |LTE Base Station |[Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW INSTEK [GPS-3030D |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.0 dB and 10dB attenuator.

Offset (dB) = RF cable loss (dB) + attenuator factor (dB).
=4.0+10=14.0 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
1o Frequency 821.5 - -
Channel - 26740 -
19 Frequency - 819 -
Channel 26715 26740 26765
> Frequency 816.5 819 821.5
Channel 26705 26740 26775
> Frequency 815.5 819 822.5
Channel 26697 26740 26783
14 Frequency 814.7 819 823.3
Sporton International (Shenzhen) Inc. Page Number 11 of 23
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



e ras. FCC RF Test Report Report No. : FW7D1310B

3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above

the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%

of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2

sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.
3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.2.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.
3.24 Test Setup
Power Divider
System Simulator
yst L] EUT
(aYs
Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Dividei

System Simulator - :}

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10™ harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.4.4 Test Setup

Power Divider

System Simulator - :}

EUT
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI/TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10log,o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for

frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm)=EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o O':}
-

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

RX Artenna

Ant. feed
poindt =
i 4 1=4m
—— 4 1n —_—
T [ ] I
|
15m i
o I
Metal Full Soldered Ground Plane
F—i ‘\_.‘t_,.._i ﬂ!:_"
.
Spectrum Analyzer f Receiver
System Simulator
3.5.5 Test Result of Field Strength of Spurious Radiated
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1.  The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1.  The EUT was placed in a temperature chamber at 20+5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulator

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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FCC RF Test Report

Report No. : FW7D1310B

4 List of Measuring Equipment

. .. Calibration
Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spect Dec. 27, 2017~ Conducted
pecirum R&S FSV40 101078 9kHz~40GHz | Apr. 20, 2017 | Apr. 19, 2018 | ~onaucte
Analyzer Feb. 02, 2018 (THO1-S2)
Th I Ten Billi Dec. 27, 2017~ Conducted
erma eNEWON 1) b 150U |H2014081803|  -40~+150°C | Jul. 20,2017 | 0 Jul. 19,2018 | ~onouce
Chamber Hongzhangroup Feb. 02, 2018 (THO1-S2)
EMI Test Dec. 30, 2017~ Radiation
KEYSIGHT N9038A | MY54450083 | 20Hz~8.4GH Apr. 20, 2017 Apr. 19, 2018
Receiver&SA z zo| e Dec. 31,2017 | *P" (03CH03-52)
EXA Spectrum Dec. 30, 2017~ Radiation
KEYSIGHT N9010A |MY55150246 | 10Hz~44GHz; | Apr. 20, 2017 Apr. 19, 2018
Anaiyzer z N R Dec. 31, 2017 | " (03CH03-52)
Bilog Antenna TeseQ CBL6112D | 35408 30MHz-2GHz | May 14, 2017 | D8 302017~ |\ 13, 201g | Rediation
| Z-, V4
9 v Dec. 31,2017 | " ' (03CH03-52)
Double Ridge BBHA9120 Dec. 30, 2017~ Radiation
SCHWARZBECK 9120D-1355 | 1GHz~18GH Jul. 09, 2017 Jul. 08, 2018
Horn Antenna D ‘ S e Dec. 31,2017 | " (03CH03-S2)
Dec. 30, 2017~ Radiation
SHF-EHF Horn com-power AH-840 101071 18Ghz-40GHz | Jun. 16, 2017 Jun. 15, 2018
Dec. 31, 2017 (03CHO03-SZ)
o Dec. 30, 2017~ Radiation
Amplifier Burgeon BPA-530 102210 0.01Hz ~3000MHz | Oct. 19, 2017 Oct. 18, 2018
Dec. 31, 2017 (03CHO03-SZ)
HF Amplifier KEYSIGHT 83017A | MY53270156 | 0.5GHz~26.5Ghz | Apr. 20, 2017 Dec. 30, 2017~ Apr. 19, 2018 Radiation
ifi . z~26. V4 . 20, .19,
P P Dec. 31, 2017 | P (03CH03-52)
TTA1840-35 Dec. 30, 2017~ Radiation
HF Amplifier MITEQ 1871923 18GHz~40GH Jul. 18, 2017 Jul. 17, .2018
P -HG ‘ S e Dec. 31,2017 | °° (03CHO03-S2)
AC Power 61601000198 Dec. 30, 2017~ Radiation
Chroma 61601 N/A NCR NCR
Source 5 Dec. 31, 2017 (03CHO03-S2)
Dec. 30, 2017~ Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR NCR
Dec. 31, 2017 (03CHO03-SZ)
Dec. 30, 2017~ Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR NCR
° Dec. 31, 2017 (03CH03-S2)

NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.0dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1GHz ~ 18GHz)
Measuring Uncertainty for a Level of 3.6dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
15 1 0 23.48
15 1 37 23.20
15 1 74 23.62
15 36 0 QPSK 22.44 - -
15 36 20 2211
15 36 39 2213
15 75 0 22.26
15 1 0 22.54
15 1 37 22.27
15 1 74 22.71
15 36 0 16-QAM 21.39
15 36 20 21.10
15 36 39 21.11
15 75 0 21.27
15 1 0 23.62
15 1 37 23.57
15 1 74 23.58
15 36 0 64-QAM 23.54
15 36 20 23.45
15 36 39 23.53
15 75 0 23.54
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10 1 0 23.49

10 1 25 23.34

10 1 49 23.48

10 25 0 QPSK 22.18 -

10 25 12 22.23

10 25 25 22.25

10 50 0 22.26

10 1 0 22.68

10 1 25 22.40

10 1 49 22.59

10 25 0 16-QAM 21.22

10 25 12 21.20

10 25 25 21.21

10 50 0 21.25

10 1 0 23.54

10 1 25 23.57

10 1 49 23.53

10 25 0 64-QAM 23.58

10 25 12 23.54

10 25 25 23.57

10 50 0 23.51
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest

5 1 0 23.24 22.98 22.97
5 1 12 23.19 23.23 23.07
5 1 24 23.26 23.17 23.07
5 12 0 QPSK 22.31 22.18 2213
5 12 7 22.34 22.19 2219
5 12 13 22.35 22.14 22.20
5 25 0 22.32 22.20 22.18
5 1 0 22.50 22.30 22.34
5 1 12 22.52 22.30 22.43
5 1 24 22.53 22.26 22.39
5 12 0 16-QAM 21.36 21.16 21.17
5 12 7 21.34 21.25 21.17
5 12 13 21.32 21.17 21.17
5 25 0 21.32 21.21 21.06
5 1 0 23.58 23.50 23.54
5 1 12 23.55 23.58 23.54
5 1 24 23.53 23.61 23.57
5 12 0 64-QAM 23.52 23.55 23.51
5 12 7 23.59 23.57 23.52
5 12 13 23.50 23.58 23.59
5 25 0 23.54 23.53 23.58
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3 1 0 23.10 23.04 22.98
3 1 8 23.17 23.10 23.11
3 1 14 23.16 23.07 23.07
3 8 0 QPSK 22.28 2211 22.16
3 8 4 22.33 22.19 2217
3 8 7 22.29 22.15 22.15
3 15 0 22.31 22.19 22.16
3 1 0 22.52 22.32 22.33
3 1 8 22.40 22.31 22.37
3 1 14 22.32 22.06 22.40
3 8 0 16-QAM 21.26 21.17 21.16
3 8 4 21.39 21.30 21.16
3 8 7 21.31 21.17 21.17
3 15 0 21.39 21.23 21.14
3 1 0 23.51 23.52 23.59
3 1 8 23.54 23.56 23.53
3 1 14 23.59 23.57 23.54
3 8 0 64-QAM 23.55 23.54 23.57
3 8 4 23.56 23.58 23.47
3 8 7 23.60 23.59 23.50
3 15 0 23.58 23.53 23.54
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
1.4 1 0 23.05 23.00 22.96
1.4 1 3 23.13 23.15 23.02
1.4 1 5 23.19 22.99 22.99
1.4 3 0 QPSK 23.23 23.13 22.95
1.4 3 1 23.16 23.12 23.05
1.4 3 3 23.17 23.13 23.05
1.4 6 0 2217 22.18 22.14
1.4 1 0 22.39 22.13 22.29
1.4 1 3 22.47 22.35 22.30
1.4 1 5 22.42 22.32 22.41
1.4 3 0 16-QAM 22.23 2212 22.00
1.4 3 1 22.21 22.13 22.11
1.4 3 3 22.21 22.05 22.05
1.4 6 0 21.30 21.26 21.13
1 0 1 23.58 23.57 23.56
1 3 1 23.57 23.54 23.55
1 5 1 23.61 23.50 23.52
3 0 3 64-QAM 23.54 23.57 23.56
3 1 3 23.53 23.54 23.59
3 3 3 23.57 23.58 23.58
6 0 6 23.59 23.55 23.53
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.256 | 1.287 | 3.009 | 3.051 | 4.955 | 4.925 - - - - -
Middle CH 1.276 | 1.278 | 3.021 | 3.015 | 4.925 | 4935 | 9.75 | 10.01 | 14.625 | 14.565 -
Highest CH 1.253 | 1.273 | 3.009 | 2.979 | 4975 | 4.925 - - - - -

BW 1.4MHz| 3MHz | 5MHz |10MHz | 15MHz | 20MHz

Mod. 64QAM 64QAM | 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.287 | 3.003 | 4.885 - 14.386 -
Middle CH 1.301 | 3.015 | 4.925 | 9.67 - -
Highest CH 1.281 | 2.997 | 4.985 - - -
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LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 30 ks RafLaval 2000 dim  Oset 14,00 ob = RBW 30 ks
o At AR SWT  G32us e VBW 100kHz  Mode Autd FFT o Att 0 dE SWT G332 us @ VBW 100kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
[IETEN] [IETEN]
a0 3 20 dB
X 3 ]
eSS i S e 4tN & R r AR AR NA
10 - \ 18 e Y
0 dam: G - 0 d&m: = et
% L ¥ A
~10 L 10 e ;
20 day 2 204d
LY . - -l r bl i
50 = - £ A x A
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 0147 MHz 1001 pis Span 2.0 MHz CF 814.7 MHz 1001 pis Span 2.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
R — M 17.43 d8m @ down 13 z TN — H 5 @ down z
7] [ ) T nda i) nda
iz i 0 factor 1 0 factor
i T

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

®ef Lovel 90.00 dEm  OFfset 14,00 0b = RBW RafLaval 20 00 dim  Offset 14,00 0b = RAW
o At AR SWT  G32us e VBW 100kHz  Mode Autd FFT o Att 0 dE SWT G332 us @ VBW 100kHz  Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
(@ iF Max (@375 Man
M1[1] miL1)
a0 4 20 dB
. I Sy 2 . PR To RN [ T P . 2
A T Qlactor '\ iz w I Qlactor 61,0
0 dém— B — s 0 déim— i — \‘
Ty v N
10 d 10 o L \“
- 20 4 .
i X g S, s
- =N ~ =
40 d 40 df
50 dem—{ “50 ditm—t
-1 60
CF B19.0 MHz 1001 pis Span 2.0 MHz GF819.0 MHz 1001 pis Span 2.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result
R — H18.1175 } 3 @ down 5 WHz TN — £15 3804 MHI @ down 1
2 I ] nda 2 [ nda
iz i 0 factor Tz 1 0 factor
i i =
] )| L]

Highest Channel / 1.4MHz / 16QAM

(=)

Ref Level 20.00 diém  Offset 14.00 di w RBW 30 kHz Raf Lavel 2000 dém  Offset 14,00 db = RBW
e At I HE SWT 632 ¢ @ VBW 100 kH:  Mode Autd FFT o ALt 0 SWT Muode Auto FFT

6L Count 100/100 SGL Count 100/100

Wa
[TITEY] 16.42 divm| [TITEY] 18 dnm|

. 82,4590 MMz o

i " 26.00 d b

19 - 1.253 E i# -~ o A

0 dim— 0 dam—

10 L} BER: |

- 20 dér -
/ —
g e N J

40 d 40 df

50 dém—t -50 dém—t

-0 iy 60

CF 023.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker

Type | Ref | Tre | x-valiye | ¥-value | _Function__| Function Result Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result
- i u 823 4504 MHz 18.42 dBm ndB down 12531 MHz T — B23 4395 MHz 18 ndB down 1
21 I nes d 1] 1 nde
T2 1 0 factor T2 1 0 factor
i T =
) | L]
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LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

fof Lovel 20,00 dBm  OFfset 14.00 db = RBW 100 kT RafLaval 20 00 dim  Offset 14,00 db = RBW 100 khz
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 125 @ VBW 300 kHz  Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
(@155 Ma @37k Max
[IETEN] [IETEN]
20 20 di L2}
Y= I ~ it - X
A 1 Q factor | 2717 w 7 \ 26
o | | |- |
i y ¥ "
-10 T r g
20 o - f X
0 = = N e o
40 d 40 d
50 dem—{ 50 i —t
-1 60
CF B15.5 MHz 1001 pis Span 6.0 MHz GF 815.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result
R — & i 3 @ down 3,000 MHz TN — ElE H 16,23 @ down 30509
2 I nda 00 d L ] nda
iz i 0 factor 2713 1 8 0 factor
)j [ i o

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

o= o
fof Lovel 20,00 dBm  OFfset 14.00 db = RBW 100 kT RafLaval 20 00 dim  Offset 14,00 db = RBW 100 khz
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 125 @ VBW 300 kHz  Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
@ 1Pk Max [@:iFk Max
™) 1565 anm| ™) 15.50 anm)
y H10,06480 S1Hz _— [t ) MHz
b S 5= e hEB i di| i _ 26.00 di
& g v 2.027000000 MH3 i T ~ \ 3015000000 MH:
Q factor 2704 Q factor \ #2.0)
0 dm—— —_ [ E— ) | — T
1f t
10 d : 10 d il Y
[ I / i
-/ \ B A W |5
40 d 40 d
50 deém—yt 50 dém—t
-1 60
CF B19.0 MHz 1001 pis Span 6.0 MHz GF819.0 MHz 1001 pis Span 6.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result
R — 18,0648 MAL 1 3 @ down 3,021 WHz TN — [ 15 50 @ down 5.0
2 I nda 71 1 1 nda
iz i 0 factor Tz 1 0 factor
i i =
] )| L]

Highest Channel /3MHz / QPSK

Ref Level 30.00 dBm
be At

Offset 1400 di

= RBW 100 kHz

RafLavel 20 00 dim  Offset 14.00 dB = RBW 100 kHz

R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 us = VBW 300 Mode Autd FFT

S6L Count 1007100 SGL Count 100,300

[@1Fk Max
M1[1] miL1]

20 2

7 \ — ~ -~

A \ \ 6.3
=l | I ] — \ |

10 df - ¥ v

! 1
{ - e = =

40 d 40 d

50 dem—{ 50 i —t

-1 60

CF B22.5 MHz 1001 pis Span 6.0 MHz GF 822.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — E MAL 17 3 @ down 3,000 MHz TN — B2z HL 1 m @ down 579 WHz

2 I nda 71 1 nda
iz i 0 factor Tz 1 0 factor
i i =
] )| L
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LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5SMHz / 16QAM

fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks RafLaval 2000 dim  OFset 14,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@ iF Max (@375 Man

[IETEN] [IETEN]

b gl i , ndB 26.00 di

10 st N il gl 55 IS e g o 4 825000000 &
] Q factor \ G Iaciar 15

s / \ 1

0 dim—  Z T— — -

1) X 1

-10 T g y

20 / A 5 )

26 e / L 20 der

.(‘ N ! S .
= e E
40

50 dem—{ “50 ditm—t

&0 -0

CF 1165 MHz 1001 pis Span 10.0 MHz CF 516.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |

Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 817.430 MH2 @ down 4,955 Wz TN — 15.49 dgm @ down o z

[ 1 514.032 Mz nda i) ~10.35 dem nda
iz i 218,988 MHz 0 factor 1 ] 0 factor
i T

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

o
fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks RafLaval 2000 dim  OFset 14,00 ob = RBW 100 ks
o At indE SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0 dE SWT 125 @ VBW 300 kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100,300
(@ iF Max (@375 Man
[TEEN] [IETEN] w3 dpm|
" #i 10 MMz
o ke . ndB 26.00 dp|
if e . i o e P I A e 4.935000000 »
] Q factor 6 i Q factor 16
! | \
0 dBm— | ha. S 0 déim— — 4
/ \ |
-10 ¥ 1 g T Y
o, / \ i / X
20 4 3 - 20 d i Y
| WAV \ A N / o S5 i
s S L
40 d 40 df
50 dem—{ “50 ditm—t
0 -0
CF 019.0 MHz 1001 pis Span 10.0 MHz CF 519.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 15.41 dgm @ down 4.3 z TN — 13,83 dBm @ down E
7] [ ) nda 1] i) nda
iz i 0 factor Tz 1 0 factor
i T

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

o

Ref Lovel 20.00 GBm  Offsel 14.00 0B = RBW 100 khz Raf Lavel 2000 dBm  Offset 14,00 0b = RBW 100
fo ALt e SWT 19 s @ VBW 300 kHz  Mode Autd FFT po At 30 de SWT 18 s & VBW 30 Mode Autd FFT

6L Count 100/100 SGL Count 100/100

Man
m1[1] 7 dim)| MmiEa]

o ! e 18I . 820,

b Y e 26.00 di ke = e

i A T Y it L TR TR e $.975000000 MHz| i# P P e S ATy,

Q lacto: 164.7 Q foc
| |
0 dfm——] — —— 0 dam— T e ——
-10 d : 0 d ;-
/ /
201
7 ] X
\ / it ot Mgl N J AN s,

o 5 e S|

-0 d 40 o

50 dém—t -50 dém—t

-0 iy 60

CF B21.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |

Type | Ref | Tre | K-valiye | ¥-value | _Function__| Function Result | Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result |
- i u 02 15.39 dam ndB down 4.9 T — BED.3L1 MHz | 15,13 dBm ndB down 4,925 MHz

1 1 nes 1] 1 515.042 W nes
T2 1 0 factor T2 1 58 0 factor
i T
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

N 3 i
Rof Lovel 20,00 gem  OFfset 1400 db = RBW 300 khr RafLaval 20 00 dim  OFset 14,00 db = RBW 30
o At AR SWT  12.6us @ VBW  1MHz  Mode Autd FFT o Att e SWT 126 s w VBW Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
(@155 Ma @37k Max
[TEEN] ML) 15,47 apm|
y " 23,1760 MMz
a0 20
. — - m ndB I 26.00 di|
" 1 i R e i B 10010000000 MHz
Q facto \ B2
0 dim— . _ “ [ . E— (I -
i
7 \ ! §
[ \ i
20 tf " 20 o f
J & ” S diiading "o 2GS
el = 2 20
40 d 40 d
50 deém—yt 50 dém—t
0 60
CF B19.0 MHz 1001 pis Span 20.0 MHz GF819.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | | Function | Function Result | Type| Ret | Tre | Y-valug | Function | Function Result |
R ndB down 9.7 TS B ndB down z
2 I nda 71 L nda
iz i 0 factor Tz 1 1 factor
)j = i o
=N
Ref Level 30,00 dbm  Offsat 1+.00 66 w RBW 300 iz Ret Lavel dim  Offset 1+.00 6b w RBW J00 kT
o At d0dR SWT  12.6us w VBW  1MHz  Mode Auto FET o Att OdB SWT  126us w VBW 1MHz  Mode Auto FFT
L Count 1007100 SGL Count 1007100
@17k Max @17k Man
1500 aBm Y]
115, 7160 MHZ
20 ds s
ey | 26.00 4B L e
bt o st e & 625000000 Mi2) tn Beth T T ok it SH5000001
14 d o N 14 ot H it ¥ 1 J 14 oo
/ ‘ w
o 0 dem { T
d /
1nd L 10d -
/ {
/ / \
20 -20 ; "
[ ' - | Yy ST
i <l i =al
30 ¢ - - 30 e
R ey
—and
-5 dam 50 daim
<50 dam 60 dm—
CF 821.5 MHZ 1001 pts Span 30.0 MH2 CF 821.5 MH2Z 1001 pts Span 30.0 MH2
Marker | Marker
Type | Ref | Tre | X-wvalug | Y-yolue | Function | Function Result | Type | Ref | Trc| X-value | Y-wvalue | Function | Function Result
M v 7 15.00 0Bm __ nds down 14,625 Mz Ml [ 1 825,998 MHz 14.37 dbm _ ndB down L
71 | T -10.56 dBm T1 i 14 | -11.56 dém gk
T2 3 -10.53 dBm [ T2 3 928,813 MHz -11.35 dém  factor
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e ras. FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 1.4MHz /| 64QAM

Lowest Channel / 3MHz / 64QAM

[
Ref Level 30,00 dBm  OFsat 15.00 0B w RBW 30 (Hz RafLavel 50.00 dim  OFset 1500 06 w RAW 100 (HT
o At d0dR SWT  53.2us w VBW 100kHz  Mode Auto FET o Att dnde  SWT 19 s w VBW 300 Kz Made Auto FFT
S6L Count 1087100 SGL Count 1007100
(@i Max [@ 17k Max
13,61 abm|
015.0 1Hz
20 dér 20 da
0 dim 1 10 48 A i m
. e i 00 M2 i AP ~f—
M ahr \ B34 e o f
/
o 0 +
\ Ty
10 d) 10 d o
/ |
20 - -20 = f =
T =L S e —
404 40
50 d 50 cb
B0 dfim— 80 dim—
CF 814.7 MHz 1001 pts Span 2.8 MHz GF B15.5 MHz 1001 pts Span 6.0 MHz
marker | marker
Type | Ref | Tre | X-valug | Y-yolue | Function | Function Result | Type | Ref | Trc| X-wvalue | Y-wvalue | Function | Function Result
M1 | B B1E 0245 MHz 1450 dBm __ nds down 126 z || M | 1 2 16.06 dbm  ndB down
71 T 814,051 -11.53 gBm | L [ -9.72 dém o
T2 3 915.3378 -1L 56 dBm | T2 3 ~3,43 dBm

Middle Channel /3MHz / 64QAM

=
10 dim  Offsaet 14.00 0B w RBW 30 47 RetLavel 30,00 dom  Offset 1400 66w RBW 100 1HT
d0dR SWT  53.2us w VBW 100kHz  Mode Auto FET o Att dnde  SWT 19 s w VBW 300 Kz Made Auto FFT
SGL Count 1007100
- [@ 17k Max
T Y] 13,71 abm Y]
019.34970 MHz, g
20 i 20 dar :
" | g 26,00 d8| > _ X e 2
Py \ 000 Mz AT Ny - $ 01000000 Mz
10 dim ’ L. s 1¢'dam ¥ g 3 015000000 M1
i 5299 ] \
o ¥/ 0 .
i \ 3 X
a4 i ¥ 1
1o d 7 10 7 ¢
20 ¢ 20 - 1 !
A/ ™ R [ e Vg o B e N
- 30 4
a0 40
50 d 50 db
B0 dfim— 80 dim—
CF 819.0 MHz 1001 pts Span 2.8 MHz GF 819.0 MHz 1001 pts Span 6.0 MHz
marker marker
Type | Ref | Tre | X-value | Y-yolue | Function | Function Result Type | Ref | Trc| X-value | Y-wvalue | Function | Function Result
mi 1 1370 dBm  nds down 13007 MHz || M | 1 616.8252 MHz ndB down 3.016 Mz ||
71 | I 2 | T T noB |
Tz 3 | 12! 3 |

Highest Channel / 1.4MHz / 64QAM

Highest Channel /I3MHz / 64QAM

(= (%=
Ref Level 30,00 dBm  OFfset 1900 06 w RBW 30 04z Ref Level 30,00 dom  OFfset 1500 06 w RBW 100 12
f ALL F0dB 8SWT 8 < @ VAW 100 kHz o ALL 30dB  SWT 19 ys & VBW 300 kHz  Mode Auto FET
SGL Count 1004100 S6L Count 1007100
@1Pk May (@17 May
MiTi MiTi
20 dam 22 20 darn .
nilg x| ~
| P it 1.201 100000 Mitz — o 2 AYTHOUO0 M2
10 dam / 1.281100000 .\Al 10 dim i \ 2 0ooon .Ir.
f w424 \ 2741
o i LE f T
7 \, v 1t
tod - 40 b -] =
o0 - 20 '8
/ ~ —— AV e, S ot e -
i : ‘i' = B
A0 | -0
50 df <50 e
<60 dRm— <60 dim=—
OF 823.0 MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Spon 6.0 MHz
Marker Markar
Type| Ref | Tre | X-valug | ¥-volug | Function | Function Result Type:| Ret | Trec | ¥-value | Function | Function Result
M1 | S 14.33dBm  ndB down 1 M1 | 16.41 dBm __ ndB down 2
T1 1l 11,47 BBm 1 [ -9.54 g&m
12 ! -11.59 dém T2 ! -9,28 dam
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 5SMHz /| 64QAM

Lowest Channel / 10MHz / 64QAM

|=
Ref Level 0 dim  Offset 14.00 ob = RBW 100 Iz RefLevel 30,00 dBm  Offset 14.00 0B w RBW 300 kHT
o At dnde  SWT 19w VBW 300 kHz  Mode Auto FET e At 0dE SWT  12.6us = VBW 1MHz  Mode Auto FFT
S6L Count 1087100 SGL Count 1007100
(@i Max (@ 17k Max
Y] Y]
20 dar 20 dar
aicady aile ey I } nile
4 3 Py A U i .
10 dam : ) 10 dam - - - -
| / \
o i 0 daies - }
J ks ¥ E
1o d ¥ v 10d 1 i
[ 4 !
20 1 T 20 1 y
A i oS ot =
i B M S
a0 40
50 dam <50 dam
<501 dBm 60 dm—
CF 816.5 MHz 1001 pts Span 10.0 MHz GF 819.0 MHz 1001 pts Span 20.0 MHz
marker | marker |
Type | Ref | Tre | Y-yolue | Function | Function Result Type | Ref | Trc| X-valug | Y-wvalue | Function | Function Result |
M1 | B 1454 0Bm  nds down 4.EBE Mz Ml [ 1 16.57 dbm __ ndB down ]
71 I -11.68 gBm | o 2 T Y| -B,53 dém o
T2 3 -LL76 dBm  factor T2 3 ~9.33.dBm acior

Lowest Channel / 15MHz / 64QAM

= =
Offset 14.00 ab e RBW 100 kHz Rt Lavel dim  Offset 1400 ab w RBW 300 Kz
SWT 19w VBW 300 kHz  Mode Auto FET e At Cde SWT  12.6us w VBW 1MH:  Made Auto FET
SGL Count 1007100
(@i Max (@ 17k Max
]
20 dir ! 20 déir
" T nue 26.00 ¢8| "
Y, S . A - BEB0000 2 ; v T
it i ol SSUSPY A 1oV S ' ot Bt it ') 5
i / - 0 de - -
{ X ] \
1o d ¥ 10d f k
/ \ | ] A
20 Y -20 t )
o - s = —
i —— -
a0
-5 dam 50 dBim
<501 dBm 60 dm—
CF 819.0 MHz 1001 pts Span 10.0 MHz GF 821.5 MHz 1001 pts Span 30.0 MHz
marker | marker
Type | Ref | Tre | Function | Function Result | Type | Ref | Trc| X-value Y-wvalue | Function | Function Result
M1 | B ndB down 4,525 Mz Ml [ 1 E 1438 dbm _ ndB down 14,360
71 | I | | 25.00 d& || L Y| 4 | -11.40 dém o
T2 821468 MHz : fac 5 | T2 3 928,813 MHz 11,15 dim  factor

Ref Level 30,00 dBm  OFset 1500 08w RBW 100 1117
f ALL F0dB 8SWT 10 ys & VBW 300 kHz Mode Auto FFT
SGL Count 1007100
MiTi 1440 dBm|
20 dar
o nids
10 dam el | AN A
/ \
| \
o i X
10 A -
0 4
H == W
el (o e 1)
-0
50 dam
<60 dim:
OF B21.5 MHz 1001 pts Span 10.0 MHz
Marker |
Type| Ref | Tre | X-valug | ¥-volug | Function | Function Result |
M1 | S z 14.96 dBm___ nds down
T1 | -11.56 gBm |
T2 1 -11 75 dBm |
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e% FCC RF Test Report Report No. : FW7D1310B

SPORTON LAB.

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.71 272 | 4.49 4.50 - - 13.46 | 13.43 - -

Middle CH 1.09 1.10 2.72 2.71 4.51 4.50 8.99 8.95 - - - -

Highest CH 1.09 1.09 2.71 2.70 4.49 4.49 - - - - - -

BW 1.4MHz 3MHz | 5MHz | 10MHz | 15MHz | 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.10 2.71 4.50 - 13.46 -

Middle CH 1.10 2.72 4.47 8.99 - -

Highest CH 1.09 2.73 4.49 - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

N 3
Rof Lovel 20,00 GBm  OFset 14,00 ob = RBW 30 ks RafLaval 20 00 dim  Offset 14,00 0b = RAW
o At AR SWT  G32us e VBW 100kHz  Mode Autd FFT o Att 0B SWT 633 us @ VBW 10 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
™) B anm) ™)
E I o
i iy e B
A~ — M & S i —van
1 - 10 e =t
/ 7
0 dém— f‘ - ——————if——
ol - !
. 20 4 4 .
i i = oL s AT
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 0147 MHz 1001 pis Span 2.0 MHz CF 814.7 MHz 1001 pis Span 2.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
[T I 15,81 dam [TH 15,81 dam
7] [ ) 54 dbm Occ Bw 1.085314G85 MHz i1 [ 8.23 dém Occ Bw 1085314685 MHz
el E: Sl dk Lhm, 221 L 8 &
) ] ] I | ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

A
el 20,00 dBm  OFset 14,00 ob = RBW 30 khs RafLaval 20 00 dim  Offset 14,00 0b = RAW
o At 1B SWT 632 us e VBW 100KH:  Mode Autd FFT e Att e SWT Mode Autd FFT
5 SGL Count 100/100
(@375 Man
M1[1] miL1)
20 - 20 di -
~X_- . A
1 10 - — -
0 dam— — e (A== i
i’ \ / 1
ol 5 -
20 e : -
Tl e pe?
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 019.0 MHz 1001 pis Span 2.0 MHz CF 519.0 MHz 1001 pis Span 2.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
M1 - ML Pt B1E 5602 MH2 | 14,
7] [ ) Occ Bw 1.090305081 MHz i1 [ ] Occ Bw 1.095503457 MHz
2 i dam._ 2£3 i - :
) ] ] I | ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Ref Level 30.00 diém  Offset 14.00 dB = RBW 30 kHz Raf Lavel 20 00 dim  Offset 14.00 dB w RBW
e ALt 0GB SWT 632 us e VBW 100KH:z  Mode Autd FFT he Att 30 dB SWT 632 us @ VBW 10 Mode Auto FFT
S6L Count 1007100 SGL Count 100,300
f@1Fi Max @37k Max
i 1616 dmvm| i
A 62207620 MMz A
b X. 1.088 11 1588 MH| e e By 1.03090909 1 MH:
e A e Pt A A
11 16 - -
0 t8m— H——— 3 odsm————— ———
X o \
od 7 L0 d
20 of - v -
" 0, Nar A AT /T -
=50 e = il 2 .
-0 d 40 o
50 dém—t -50 dém—t
-0 iy 60
CF 023.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker i Marker |
Type | Ref | Tre | ¥-value | _Function Function Result | Type | Rot | Tre | ¥-value | _Function Function Result |
ML i u 16.46 dBm L7 [ ! 158
T1 1 v occ Bw 1.088111888 MHz 1] L occ Bw 1.0909050G1 MHz
T2 1 0 T2 1 B M
i T =
J | Ay )| | L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks Raf Laval 20 00 dim  Oset 14,00 db = RBW 10
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 12 45 = VBW 30 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
[CED 37 danm| ™) 0% anm]
1 MM I "
a0 U , _oodiw o 2.7 ) MHi o R - 2
” ¥ e AR T £ ORI G e 08 1=
10 18
/ i
— [ E— e =
- RLE .
\ 7 |
A — 20 der !
~ P e [— i = o (LY, R
o e = ! . 30l =
40 d 40 df
50 dem—{ “50 ditm—t
&0 -0
CF 0155 MHz 1001 pis Span 6.0 MHz CF §15.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T - 8 ] ML Pt B MH2 | 16.09 dam
7] [ ) Occ Bw 2705250709 MHz i1 [ MHz | Occ Bw 2721270721 MHz
T2 i T2 i Wiz
)j [ I o

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks RafLaval 2000 dim  OFset 14,00 ob = RBW 100 ks
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT e Att e SWT 18 s = VBW 30 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
™) ) ™)
M3 190 MMz —_—
3 1 ~2 . By, 221 MHz e N O B : 200703 MHx
10 - i 18 - = = = 5
/ / A
0 dm— 2 i —— ' L
dam ; —_— 0 dam —
I { \
il r T 210 d - L8
/ \ f \
/ \ /
20 f Y 20 d f A =
e / ] s S E—— d i it
el = =50 dr
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 019.0 MHz 1001 pis Span 6.0 MHz CF 519.0 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
M1 - 1 3 ML Pt 3 b Brm
[ 1 Occ Bw 2721278721 MHz i1 [ Occ Bw 2705290709 MHz
iz i T2 i :
)j ] )y ] ]

Highest Channel / 3MHz / 16QAM

“3?
Ref Lovel 20.00 GBm  Offsel 14.00 0B = RBW 100 khz Raf Lavel 2000 dBm Offset 14,00 06 = RBW 10
po ALt 30 6B SWT 19 yc @ VBW 300 kH:  Mode Auto FFT po At 30 de SWT 18 s & VBW 30 Mode Autd FFT
561 Count 100/100 SGL Count 100/100
Max
[TITEY] 33 dnm)| [ITEY]
b N D, e R [y - = “U ] — 1, . =
1 - - 10 -~
/
0 dam—————— ——— — 0 dam—————————— —_
Y [ " [
s . \ B /
/ \ {
-0 d 40 o
50 dém—t -50 dém—t
-0 iy 60
CF 022.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Tre | x-valiue | ¥-value | _Function Function Result | Type | Rot | Tre | | ¥-value | _Function Function Result |
M1 7 21,5 AL L 5
T1 1 occ Bw 1] L occ Bw 2703296703 MHz
Tz 1 T2 1
i T =
) Ay )| L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz / 16QAM

fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks Raf Laval 20 00 dim  Oset 14,00 db = RBW 10
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 18 s = VBW 30 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
™) 1h.07 anm| ™) 1400 apm)
. #17.30900 MMz I !
o . B +. 485514486 MH2| ke i +
10 ik dhuh ! - 2l Dt 1 = e =l
i I T
a 1 \ '\
0 dsm— e — L ! S . S— —
/ 1 / \
. u RLE -
¢ A 20
/ \ G
/ WY " = i
B e ! AT L
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 1165 MHz 1001 pis Span 10.0 MHz CF 516.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
[ w1 i b 817 380 MH2 n ML 1 B16.72 MH1 14,80 dBm
7] [ ) Occ Bw 4485514486 MHz i1 [ Occ Bw 4435504496 MHz
2 1 2 12 1 I :
)j ] ] i ! ™)
3 i
fof Lovel 20,00 gBm  OFset 14,00 0b = RBW 100 ks RafLaval 2000 dim  OFset 14,00 ob = RBW 100 ks
o At R SWT 19 us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT 18 s = VBW 30 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@ iF Max (@375 Man
[TEEN] ML) 14.15 apm|
20 sl " 20 -
10 i J chd 1 —t— =
1
2 / |
0 gsm——f————— —_— [ e e e e o
8 / 100 o £ +
] : T
[ / \
20 1 Y 20 df
/ \ / \
A J ' e, :; o Al e A e
Al el 7 =30
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 019.0 MHz 1001 pis Span 10.0 MHz CF 519.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-valu 1 | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
M1 - [l 3 ML Pt o 14.15 dam
7] [ ) Occ Bw +,5053G4508 MHz i1 [ Occ Bw 4435504496 MHz
T2 i d T2 i 2 :
)j ] ] )y ] ]

Highest Channel / 5MHz / 16QAM

‘!.‘?
Ref Lovel 20.00 GBm  Offsel 14.00 0B = RBW 100 khz Raf Lavel 2000 dBm Offset 14,00 06 = RBW 10
fo ALt e SWT 19 yc @ VBW 300 kH:  Mode Auto FFT b Al 30 de SWT 18 s & VBW 30 Mode Autd FFT
561 Count 100/100 SGL Count 100/100
Max
[TITEY] 15.60 divm| [TITEY]
N #19.01200 MMz o
20 7 +.4B551 1485 MH ke " B
19 g e — =
! 1 1
f | |
0 dBm— f—fo———— [T T A— — —
] Y \
od L0 d | s
s / \ . /
a0 + - 20 - J
iy rida W s A el "l ; VU oA
-0 d 40 o
50 dém—t -50 dém—t
-6 B 60
CF B21.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Tre | K-value | ¥-value | _Function Function Result | Type | Rot | Tre | X-value | ¥-value | _Function Function Result |
ML i u ] 2 M 155 3 L7 [ ! [l
T | ] occ Bw 1] L occ Bw 4 #BE514486 MHz
T2 1 T2 L s EX
i T =
J AN )| | []
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e ras. FCC RF Test Report Report No. : FW7D1310B

LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

N i
Ref Lovel 20,00 cim  Offset 1400 0b = RBW 300 iHs RafLavel 20 00 dim  Offset 14,00 b = RBW 300
o At S0HE SWT 1264 @ VBW 1 MHz  Mode Autd FFT o Att e SWT  126us = VBW 1M Mode Autd FFT
SGL Count 100/100 SGL Count 100,100
(@155 Ma @37k Max
[IETEN] [IETEN]
20 7 20 Y
N _\f"_ I TV b3 8951048951 MHZ|
1 F . n - X 1 T » 2 i "~
10 T 18 : 5
0 dsm .’." | 0 dém ‘* !
/ | / \
-1 + -0 =
{
0 20 o .i
7 = b
= = - | candame
40 d 40 d
50 dm— 50 dim—
-0 -0
CF 019.0 MHz 1001 pis Span 20.0 MHz CF 519.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 | Function | Function Result |
[ w1 it a i1 40 dBm T 1 42 MH2
[ 1 Occ Bw 5.991008051 MHz i1 [ g Occ Bw 5.95104B951 MHz
iz i Tz 1 & 36 dém
) ] = ]

) | L]

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref dim  Offset 14.00 b = RBW 300 kHT RefLevel 30,00 dBm  Offset 14.00 0B w RBW 300 kHT
o At g8 SWT  12:6us = VBW LMHz  Mode Auto FFT o Att d0dR SWT  12.6us w VBW 1Mz Mode Auto FET
S6L Count 1087100 SGL Count 1007100
(@i Max @17k Max
Wil Wil
o T's See By 18,458 R " Gec B
101 dam - e L . 10 dam ! = I LTy, e P :
{ { \
1] F 0 dam F T
/ | \
1o I‘ 1 10 o L
{ \
20 T r =20 dim L T
| o I
20 - —rror e 30 dBm—n— -
e 404
- /
50 dam <50 dam
B0 dfim— 60 dm—-
CF 821.5 MHz 1001 pts Span 30.0 MHz GF 821.5 MHz 1001 pts Span 30.0 MHz
marker | marker |
Type | Ref | Tre | X-value | Y-yolue | Function Function Result | Type | Ref | Trc| X-value | Y-wvalue | Function Function Result |
M1 | B 2 15.55 dBm L | 3 2 14.56 dbm
71 I 1115 gEm 0cE Bw 13 456543457 MHz T Y| .55 dBm 0cE Bw 13426573427 MHE
T2 3 1173 dBm T2 3 2: i 10,43 dBm
— —

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number 1 A17 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

=) L
Ref Level 30,00 dam  Offset 14.00 0B = RBW 30 IHz Ref Level 30.00 dam  Offset 14.00 0B » RBW 100 kHz
o At d0dR SWT  53.2us w VBW 100kHz  Mode Auto FET o Att dnde  SWT 19 s w VBW 300 Kz Made Auto FFT
S6L Count 1087100 SGL Count 1007100
(@i Max [@ 17k Max
M1 Mg
6 iy 20 dar -
" T /4 Lo " - X _occBw
| T (T, : T P i VREEREY
101 dlfir - - . 10 dim
| /
o 1 0 +
] ]
f \
a4 " / |
1o d 10 § X
! \
20 - — 20 / | —
G - - E
a0 d 40
50 df - -50 dar -
B0 dBm— 60 diim—
CF 814.7 MHz 1001 pts Span 2.8 MHz GF B15.5 MHz 1001 pts Span 6.0 MHz
marker ] marker ]
Type | Ref | Tre | X-value | Function Function Result | Type | Ref | Trc| X-value | Y-wvalue | Function Function Result |
M1 | B 6143112 M M | 1 |
71 £ 0cE Bw 1,096503437 MHz | T [ 0cE Bw 2.709200709 MHz
T2 3 T2 3
i ] T

Middle Channel / 3MHz / 64QAM

=
Ref Level 30,00 dam  Offset 14.00 0B = RBW 30 IHz Ref Lavel 00 dam  Offset 14.00 db = RBW 100 kHz
o At d0dR SWT  53.2us w VBW 100kHz  Mode Auto FET o At somde SwWT 18 s = VBW 300 bH:  Made Auto FFT
S6L Count 1087100 SGL Count 1007100
@17k Max fo 17k Max
M1 M
g 016,53
20 i 20 dar
" ¥ o . ’ | 3 i 2.715284715 MHz
10 dar PP e 10 dam f"
o | o
\ f \
! \
1o d 10 d "
! k|
L / \
20 o -20 —
o 1N a
a0 d 40
S0 1 50 dar +
50 dim— 60 diam—t
CF 819.0 MHz 1001 pts Span 2.8 MHz GF 819.0 MHz 1001 pts Span 6.0 MHz
marker ] marker ]
Type | Ref | Tre | X-valug | Function Function Result | Type | Ref | Trc| X-value | Y-wvalue | Function Function Result |
mi 1 618.7622 M M | 1 17.00 dbm |
71 T 0cE Bw 1,096503437 MHz | T [ 10.00 dBm 0cE Bw
T2 3 T2 3 9,61 dBm
i ] T

Highest Channel / 3MHz / 64QAM

=] |
Ref Level 30,00 dBm  Offset 19.00 06 w RBW 30 iz Ref Level 30,00 dim  Offset 15.00 0B w RBW 100 1T
S S0dE SWT 532 uc = VBW 100LHz  Mode Auto FFT o At FndB SWT 19[S & VBW 300 kH:  Mode Auto FET
SGL Count 1007100 S6L Count 1007100
@1Pk May (@17 May
i ITEY] My
2 2 +
oty O 1093706294 MHz o N ¥ O¢c B
- & o = It T R
10 dém G 10 dam 1
/
o : 0 '3
\ i
10 10 dl + :
/ f \
-z0 i 20 . +
= - | i 30 o
-0 | -0
50 df <50 e
<60 dim—1 <60 dim—1
CF 823.3 MHZ 1001 pts Span 2.8 MHz CF 822.5 MHZ 1001 pts Span 6.0 MH2z
Marker ] Markar ]
Type | Ref | Trc | | Function | Function Result | Type.| Ret | Trc | Function | Function Result |
Mi | 1 M L 1 I
T1 1l Occ Bw 1033706254 Mriz | Tl | Occ Bw 2,733266733 MHz
12 ! T2 !
T

W T

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number
Report Issued Date
Report Version

: A18 of A45
: Feb. 12, 2018
: Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report Report No. : FW7D1310B

LTE Band 26

Lowest Channel / 5SMHz /| 64QAM

Middle Channel / 5SMHz /| 64QAM

=) L
Ref Level 30,00 dam  Offset 14.00 0B = RBW 100 IHz Ref Level 30.00 dam  Offset 14.00 0B » RBW 100 kHz
o At dnde  SWT 19 s w VBW 300KHz  Mode Auto FFT e At ode SWT 19 s VBW 200 Ki:  Made Auto FET
SGL Count 1007100 SGL Count 1007100
(@i Max [@17% Max
] Y]
20 dim 20 dém
10 deimr oo T = Lo 10 dem Eod RO AT S £
| | |
o T \ # { |
10 d ~ ) 10 dl /
7 7
| |
20 1 -20
| ~ = i
[0 MO 5 g
a0 d 40
S04 50 o
601 dRm— 80 dim—
CF 816.5 MHz 1001 pts Span 10.0 MHz GF 819.0 MHz 1001 pts Span 10.0 MHz
marker | marker |
Type | Ref | Tre | X-wvalue Y-yolue | Function Function Result | Type | Ref | Trc| X-value | Y-wvalue | Function Function Result |
M1 | B 1415 dBm | M | 1 0.1 14.08 dbm |
71 | I Dec Bw 4:435504496 MHZ || T | I 8 B Dec Bw 4465534466 MHZ ||
Tz 3 | 12! 3 B |

Middle Channel / 10MHz / 64QAM

=)
Ref Level 0,00 dBm  OFsat 15.00 0B w RBW 100 (Hz Ratlavel 30.00 ddm  OFsat 1500 06 w RBW J00 IHz
o At dnde  SWT 19 s w VBW 300KHz  Mode Auto FFT o Att d0dR SWT  12.6us w VBW 1Mz Mode Auto FET
S6L Count 1087100 SGL Count 1007100
(@i Max [@ 17k Max
Y]
20 diin 20 dérn -
10 der ) e AT B 10 dam = = :
/ \ [
/ | | \
H ] i # ] {
" / | / \
1o d f 10d . :
{ / \
-20 i T -20 ! o
S v - S o
a0 d 40
50 d 50 dlar
-5 dfBm— -60 dim—
CF 821.5 MHz 1001 pts Span 10.0 MHz GF 819.0 MHz 1001 pts Span 20.0 MHz
marker | marker |
Type | Ref | Tre | X-value | Y-yolue | Function Function Result | Type | Ref | Trc| X-wvalue | Y-wvalue | Function Function Result |
M1 | B 1516 dBm | M | 1 16.13 dbm |
71 | I B.43 dBm Dec Bw | T | I 9.72 dBm Dec Bw 8321008991 MHE ||
Tz 3 B.71 dém | 12! 3 9.31.d8m |

=
Ref Lovel 30,00 dBm  OFfsat 1500 0B w RBW 300 (Hz
S S0dB SWT 1265 = VBW 1 MHz  Mode Auto FET
S6L Count 106/100
[@1rk Max
EITEY]
P
oty Oce B 1
10 dim el —~ S B ;
| \
1] ; T
| |
[ |
1o d f [
/ i
20
Wi g PV
30 dBm A= il
~H
50 d
B0 dfim—
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker |
Type| Ref | Tre | X-valug | ¥-volug | Function | Function Result |
[ 1358 dBm |
TL [ I .72 obm Oce Bw 13455543457 MHz ||
12 % 8.97 dBm |

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : IHDT56XB1

Page Number 1 A19 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report Report No. : FW7D1310B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

Spectrum

RefLevel 30.00 dém  Offset 14.00 d& Mode Sweep RefLevel 30,00 d&m  Offset 14.00 d@ Made Sweep

SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr (@ 1Rm Avarwr i

Limit &hegk HAES Limit ghack MARS
20 dBm 22 20 dBm L
f’-“‘ IF“\I

10 dBm — 10 dem { T

o d _f ! } o dBm } t,
I | ] {

-10 dBm T ‘,‘ P -10 dBm f T

i \ | 4 \A
-20 dBfn 8 -20 dBm i 5 -

.f’rl v /7 Y
-30 dam = = X -30 gBm T b
~ v i My

49 dm e it 403 dem [\

R Jprm, ] f \

o Y e M . g W \ ,
L b ‘ v sy ||| P25 R 17 =y
50 B 60 dBm
CF 814.7 MHz 691 pts Span 6.0 MHz | ||[GF 823.3 MHz 691 pts Span 6.0 MHz

|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.63 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz ‘ Tx Power 23.47 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | Power Ral ALimit |/ Range Low Range Up | REW | Frequency | Powerabs | PowerRel |  ALimit
-737.500 kHz | 100.000 kH -16.52 dam | —=40,15 de | -3.3 I -3,000MHz | -737.500 kHz | 100 622.01863 MHz | = 66,61 b -30.14 dB
= E -47.75 d8 -737.500 kHz 0.000 kb 82250531 MH 76,03 dB 3256 dB
} 757648, | 700000 kHz | 737.500 kHz 00463 MHz -
: -55.62 dé 737,500 kHz 3.000 MHz 82404185 MHz
T 1
L L. _J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(Spectrum |

RefLevel 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Sweep

Ref Level 30,00 d&m

Offset 14,00 dg

Mode Sweep

SGL Count 100/100
@ 1Rm AvgFwr @ 1Rm AvgPwr N
Limit ¢heck 38 Limit ¢hack FlAR:
P 200 - h‘ 20C
20 dBim 20 dbm
10 dBm 10 dBm - ——
- | 0 dim Ir{ ¥
-10 dBm - 1 -10 dBm - t
1 T 1
| | | |
-20 dam it 4 -20 dBm L L
7 \
I W il A
-30 dam e | o) " -30 dBm = o . T
i e o afrsa, W, S o
41 ,m;ﬂd e 40 dRrf N
et o] | B2 E—
-50 dam -50 dem
50 dam 60 dBm
CF 814.7 MHz 691 pts Span 6.0 MHz | (|[GF 823.3 MHz 691 pts Span 6.0 MHZ
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
% Pﬂwﬂr‘ 22.25 dBm Tx Bandwidth 1,400 MHz | RBW ﬂﬂ]ﬂﬂﬂ kHz Tx Power 22.36 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Range Low Range Up | | Freguency | Powerabs Powver Rel Alimit Rangelow | Rangeup | REW | Frequency | Powerabs | PowerRel |  ALimit
3,000 MHz | -737.500 kHz §13.95615 MRz | - <7008 | -11esae ||| ,-,qﬁ‘;_, MHz 100,000 FHz 823 55815 Mz 5453 dBm 5 115308
-737.500 k -700.000 kHz | 813.9053. - L] -11.02 d8 737 500 kHz | 20.000 kHz 50531 Mz | 31,01 dBm | -11.01 B
700,000 kHz | 737,500 kHz | 20000 51540469 I gade | 107208 I I 20,000 kH: i z -30.64 dBm | -10.64 dB
737,500 kHz 3.000 MHz | 100,000 kHz 91544185 MHz | -45,54 di -10.29 o 100,600 kH B | % dn
= - - ) :
L Bj J [

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number

1 A20

of A45

Report Issued Date : Feb. 12, 2018

Report Version

: Rew.

01

Report Template No.: BU5-FWLTE Version 1.0



e ras. FCC RF Test Report Report No. : FW7D1310B

LTE Band 26 / 1.4MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

G
Spectrurm = v
RefLevel 30.00 dém  Offset 14.00 d& Mode Sweep RefLevel 30,00 d&m  Offset 14.00 d@ Made Sweep
SGL Count 100/100 SGL Count 100/100
@ 1~m Avorwr (@ 1Rm Avarwr i
Limit &hegk HAES Limit ghack MARS
20 dBm 22 20 B2t
e
10 dBm (' “‘ 10 dem f \
|
o di l‘ o dBm J f
-
-10 dém - ks - -10 dBm -
1/ T
A | Al
-20 dBfn { 4 2 -20 dBm . -
A | AN
/ Ll Y
-30 dam ~ h -30 dem e
N ™
-4 dam — - 40 dBm 2
/ v jr ~ e
iz s W et A T - Nl
50 dam : g S — 50 dem ! £l
sl 2 Wtsnyimend e ot ey D R ety
50 dBm 60 dBm
CF 814.7 MHz 691 pts Span 6.0 MHz | ||[GF 823.3 MHz 691 pts Span 6.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.54 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz ‘ Tx Power 22.54 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangetow | Rangeup | mew | | powerabs | PowerRel | | Range Low Range Up | REBW | Frequency | Powerabs | PowerRel |  ALimit
-3,000 MHz | -737.500 kHz | 100.000 kHz -16.98 dam | I -3,000 MHz | -737,500 kHz | 100,000 kHz 73 I 43,52 dBrm | ~66.06 b 3052 dB
-737.500 1.000 | 8 dBm | -3.88 ¢ ~737.500 kHz -700.000 kH; -51.78 oBm | -74.32dB
700000 kHz | 737500 kHz | 20000kHz2 | 8154 I 51,07 d8m | -21.07 de 737.500 kHz 23.17 dBm
|___737.500 kHz 3.000 MHz | 100.000 kHz | B15.96357 MMz | ~344dBm | ____-55.57 o8 -30,44 dB_ 3.000 MHz -16.38 dBm |
J J -
L L B l

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum
RefLevel 30.00 dBm  Offset 14,00 d& Mode Sweep Ref Level 30,00 dém  Offset 14,00 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
® 1Rm AvgFwr @ 18m AvaPwr
Limit ¢heck HaEs Limit hack
20 dBfm 2L 20 dfm 2!
10 dBm: 10 dBm
P [ S ST e
od ‘{ l\ | 0 dBm {‘ \.
|
-10 i I i -10 d8m h t
1 T 1 |/ A
| I | |
-20 dBm f - -20 dBm Ly ‘\ -
/ f
o AJ "
-30 dam I = e -30 dBm e 1 - o =
o e v A “ho
49 dBm; e 0 BmA= =
S v | a2
-50 dam 50 dam
50 daim 50 dim
CF 814.7 MHz 691 pts Span 6.0 MHz CF 823.3 MHz 691 pts Span 6.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
= PﬂWEr‘ 21.41 dBm Tx Bandwidth 1.400 MHz | RBW ﬂﬂ]ﬂﬂﬂ kHz 1 Tx Power 21.60 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Range Low RangeUp | RBW | Frequency | Powerabs Powver Rel imil | Rangelow | Rangeup | REW | Frequency | Powerabs | PowerRel |  ALimit
3,000MHz | -737.500 ktz | 100,000 kHz 813.95815 Mhz | S 474068 | 3,000 MHz | -737.500 kHz | 100,000 kHz 822 55815 MHZ | 2538 dBm | 4509908 123808
737.500 k 20000 kHz | 813.90531 Mi -53.30 o8 11.89 ¢ 7 -700.000 kH; 20.000 k 9531 | -31.78 dBm 1178 de
700,000 kHz. | 20. Hz 516808 | -10.27 d8 737 51 | Hz 5 L -30.52 dBm | -10.52 dB
737.500 kHz L 100.000 kHz 1 -44.85 dg -10.44 dt 824,04185 MHz -24.82 dim | -11.82 dB
= - = 04185 MHz ]
L JU J - [
. 1 1 4 a vl I 1 2 16
Sporton International (Shenzhen) Inc. Page Number 1 A21 of A45
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 1

.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum Spectrum
RefLevel 30.00 dir  Offset 14.00 & Mode Sweep RefLevel 30.00 dBm  Offset 14,00 d Mode Swee
SGL Count 100/100 SGL count 100/100
@ 1km Avarar [@15m Avapwr
Limit Gheck Limit gheck Aaks
o0 aBm 200 20 dBmZl
" il
10 dBm 1008 7T
od 0 m i ‘\
-10 dBim -10 dem ..{
\f \ | /
-20 dBm . - . -20 dBm 8 +
7 \ K
fl.’ \. M
30 dam o . 30 der - =
7
ol 3 A
-49) dam - T 40 dBm L \- S
I 1
-50 dam —F - . 50 dBr T . 3 .
| ] — 1] 7™ e el ||| D:pi=c 57 FETIRRPIIRES [P [ et Nl
50 dam 50 dBrm
CF 814.7 MHz 691 pts Span 6.0 MHz | || cF 823.3 MHz 681 pts Span 6.0 MHz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None 1
Tx Powier 21.89 dBm T Bandwidth 1,400 MHz RBW 30.000 kHz Tx Power 21.92 dBm T Bandwidth 1,400 MHz RBW 30.000 kHz |
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | i Range Low | | Frequency | powerAbs | Powerkel |  Alimit |
-3,000 MHz | -737.500 kHz | 100.000 kHz | £§13,24945 MHz -20.53 dBm 3 dB oo G z L d -68.35 dR B |
S 700,001 | 20.000kHz | B13.89531MHz | -2582 dBm | 2753531 MHz | 78,60 6B | |
737.500 kHz | 20,000 kHz | 81541406 MHz 54,71 dbm 924.00469 MHz 47.14dB
3.000 Mz | 100000 b4z | 81600748 MHz 4494 dBm | 315408 52404185 Mz | 4107 dB
L3 . E ] .
. J L 4 -
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= oo
Spectrum ectrum
RefLevel 30.00 dir  Offset 14.00 & Mode Sweep 00 dam  Offset 12,00 d@ Mode Swee
SGL Count 100/100 SGL Count 100/100
(@ 17m AvgPwr AvgPwr
Limit heck Haks Limit ¢heck
2p dim AL 20 dfin 0
10 dBm 1008
Ay
P ——
o d ‘ ! 0 oem '\
-10 dbm { " -10 dBm L
| | ol
20 dBm : -20 dBm .
F " / A
-30 dam pr—— - 30 dBr T aie 1 \ s
i~ g ¥ =T e i S
Y ey 40 gyt e
e ] e -
50 dBm
50 daim 50 dBm
CF 814.7 MHz 691 pts Span 6.0 Mz | ||| GF 823.8 MAz 691 pts Span 6.0 MHZ
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Povier 20.89 dBm Tk Bandyeidth 1,400 MHz RBW 30.000 kHz Tx Power 20.92 dBm T Bandwidth 1,500 MHz RBW 90.000 kHz
Range Low Range Up | RBW | ALimit Range Low | Range Up Frequen: | powerabs | powerkel |  aLimit |
3,000 MHz | 737 500 kHz 100,000 kHz | TlE4de 3.000 MHZ |73 “H22.54945 MHZ 468lds | -1289dp |
-700.60 20,000 kHz | 7308 -737.500 kHz 92259531 MHz | S233de|  -i147dB |
737.500 kHz | 20,000 kHz | 81540465 MHz 10,64 08 700,000 | 92400469 | e 113048 |
3.000 Mz | 100,000 kHz | B15.44185 MHz -10.45 B 73750 ] E SR TE |
L. J e 1 | o

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number 1 A22 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ﬁ nn]
Spectrum = A
RefLevel 30.00 dém  Offset 14.00 d& Mode Sweep RefLevel 30,00 d&m  Offset 14.00 d@ Made Sweep
SGL Count 100/100 SGL Count 100/100
@ 1~m Avorwr (@ 1Rm Avarwr i
Limit &hegk AES Limit ghack PARR
20 dBm 22 20 B2t
0 dBm [l 10 dBm }ml
o } \l\ o dBm J [
-10 dém — -10 dém —
[ I 1
-20 dBm " : -20 dBm . I
J
/ Y LY
-30 dam ty -30 dem f -
\ N I i \
40 dom— = i 40 dem 1 . 7
¢\ i P ]\ J \ K [f Vil !
-50) dam - - — -50 dm—= e
50 dBm 60 dBm
CF 815.5 MHz 691 pts Span 10.0 Mz )| [[CF 822 5 MHz 691 pts Span 10.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.90 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 22.68 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low | _REW | Frequency | Powerabs | powerrel | atimit ||| rangetow RangeUp | RBW | Frequency | Power Abs power Rel |
5, I 100.000 kHz 8 = da | 44508 ||| 5,000 MHzZ | -1.536 MHz | 100,000 kHz B19.94113 MHz | | 535.81 b
3 kHz | da = ?U‘B -1 -1.500 MHz 20.000 kHz B20.99063 MHz | -75.58d
o I 30,000 kHz | de 2.47 o8 1 1538 MHz | 30000KHz | B24.00937 MHz | A
1.538 MHz 100.008 kHz 3.46 dB 27.56 o8 1 5,000 MHz | 100.000 kHz 82404474 MHz -3
B J
L L. _J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 14.00 d& Mode Sweep Ref Level 30,00 dém Offset 14.00 di Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm AvgFwr @ 1Rm AvgPwr N
Limit ¢heck ABS Limit ¢hack PAR
20 dim 2 20 B 200
10 dBm: 10 dBm
o [ P a—— \ i ’ A, \
-10 d@rm Jl ‘l -10 dBm 1 |
I 1 i
-20 dBm . = -20 dBm L] |
H 1k l\l‘ \
-30 dam fif ki -30 dem 5 s
J by A . o R B ISR
|r e - ! Al J o S \
~0uaBm A o
-50 dém -50 dBm
50 dem 50 dem
CF 815.5 MHz 691 pts Span 10.0 Mz | ||[CF 822.5 MHz 691 pts Span 10.0 MHz
| 8pectrum Emission Mask Standard: None (Spectrum Emission Mask Standard: None
Ty Pavar 22,35 dom TxBandwidth 3,000 MHz RBW 30.000 kHz ( Tx Powier 22.28 dBm Tx Bandwidth 3.000 MHz RBW  30.000 kHz
__Range Low | Rangelp | RBW | Frequency | powe Power Rel | avimit || Rangelow | Rangeup | REW | Frequency | Powerabs | PowerRel |  ALimit
S000MHz | THSEMiz| 100.000kHE : 2% 4557de | -11.22.dB 5000MHZ | 1598 MHz | 100,000 Kz | 820 95596 Mnz | 45.04 4B 12,75 4B
- MHz | 30.000 kHz | 38 M -1.500 MHz | 20.000 kHz 63 bHz -53.06 <1074 dB
| 1,538 MHz 30,000 kHz 1.5 20 a8 4 dB
1.538 MHz 5.000 MHz 100,000 kHz 5,000 MHz | 100, 48.15dB | 3387 dB
_IY T - - —
L L | (]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number
Report Issued Date : Feb.
Report Version

: A23 of A45

12, 2018

: Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




e ras. FCC RF Test Report Report No. : FW7D1310B

LTE Band 26 / 3MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

Spectrum = A
Reflevel 30.00 dim  Offset 14.00 db Mode Sweep Ref Level 30.00 dBm  Offset 14,00 dg Made Sweep
SGL Caunt 100/100 SGl. Count 106/108
@ 1Pm Avorwr (@ 1Rm Avarwr i
Limit &hegk AEs Limit ghack PARS
20 dBm 22 20 820
. i . il
10 dam \ 10 dBm ‘
- }’ k 0 dBm Jl :
-10 dBm T -10 dBm .
] | [ (|
-20 dBm | - : -20 dBm d
/ \ J b
-30 dam £ : -30 dBm - "\
~ I J o
I J v ) |
48] dBm— i F——f 40 dBm q - 4 i{ \‘ o
X ) Lt \ [ f | ' N
50 dém e e L L 4 R At -
S Lol W e ||| Besmal U N A W - e
50 dam 60 dBm
CF 815.5 MHz 691 pts Span 10.0 MHz ] |/ GF 822 5 Mhz 691 pts Span 10.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz i TX Power 22.13 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low | _REW |  Frequency | Powerabs | PpowerRal | ||| _range Low RangeUp | RBW |  Frequency | PowerRel | ALimif
5, I 100.000 kHz ] & S I 5,000 MHz | -1,536 MHz | 100,000 kHz £19.92665 MHZ | 4179 |~ 639208 d
3 kHz | 1 -1.500 MHz | 30,000 kHz B20.99063 MHz 5
Y ! -30000kHz | 1 (1538 MHz | 30,000 kHz |
1.538 MHz 100.008 kHz 1 5.000 MHz | 100.000 kHz
T T
L JU ]

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 14.00 d& Mode Sweep Ref Level 30,00 dém Offset 14.00 di Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgFwr @ 1Rm AvgPwr N
Limit ¢heck ARS Limit ¢hack PAR
20 B 220 20 efm 2
10 dem 10 dBm
. A _\ i ’,-A,_,_t,.w,,____m Rovporasmiemoh _\
-10 d@rm J \ -10 dBm
I | l L r
.20 dem J L L .20 dBm | - -
/ .! Iy
0 dem L i - u. S I P e R T .
Sr— O s R re— i
L) el b e dEm
-50 dam -50 dim
50 dem 50 dem
CF 815.5 MHz 691 pts Span 10.0 MHz | |[GF 822.5 Mz 691 pts Bpan 100 MHZ
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tt Povigr: 2143 dom TxBandwidth 3,000 MHz RBW 30.000 kHz ( Tx Powier 21.30 dBm Tx Bandwidth 3.000 MHz RBW  30.000 kHz
Ranga Law | range up | mew | | Powerabs | power Ral imi Rangelow | Rangeup | RBW _ | Frequency | PoweraAbs | powerRel |  Alimit
SpnoMiz | T8 Mhr | I00.000kHE 5O000MHZ | 1,598 MAz | 100,000 kHz | 820,35526 MAz | 2713dBm | 45,4308 141348
- MHz | 30.000 kHz | 50 de ECRl 1,500 Mbz | 30,000 kHz 63 M 20 dBm | 112048
I 1536 MHz | 30.000 kHz 517148 | g S o T
1.538 MHz S.000 MHz | 100000 kHz 3817 da sy R R T

L U ]

Sporton International (Shenzhen) Inc. Page Number 1 A24 of A45
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Sp urm

Ref Level 20.00 dim
SGL Count 100/100

Offset 14,00 4B Mode Sweep

@ 17m AvoPir

Spe

m

Ref Level 30.00 d&m
SGL Count 100/100

Offset

14,00 d& Mode Swes

[@15m Avapwr

Limit §heck Limit ¢heck PABS
ot i 200 20 om0
10 dern { WI 1068 ‘f ‘l
od | ‘I 0 gBm '
i . /|
-10 dém ‘R =10 dBm 'l
p w t |
-20 dBm. JI -20 dBm
A \ ) \h
-30 dam : : 30 dBrm - s
7 X L -
P \ W | 4
4] dBm— ke - 40 dBm 2 s
P !f | 5 j ] Y 4 | 7
. g Vo W/ = _ ARV ar /
50 ~f — 2 v || Sk e ; ot
60 dBm 60 dBm
CF 815.5 MHz 691 pts B_EF" 10.0 MHz CF 822.5 MHz 691 pts Span 10.0 MHz

Spectrum Emission Mask Standard: Nong

‘Spectrum Emission Mask

Standard: None

Tx Poweer 21.80 dBm Tt Bandwidth 3.000 Mz REW 30.000 kHz Tx Power 21.80 dBm Tt Bandwidth 3.000 MHz RBW 30.000 kHz |
Rangelow | RangsUp | RBW | Frequency | PowerAbs | PowsrRel |  ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | PowerRel ALimit
B000MHz | -1538 MHz | 100.000kHZ | B13,95526 MHZ 41958 | 5.0 153 | 510.02665 MRz —p.41d B 2 |
-1500MHz | 30,000kHz | B13 3 MHz | - 5} -1.50 I E iz Il 4 g
1538MHz | 30000kHz | 817.00037 MHz 1.500 MHz 1,538 MHz | 924.00937 MHz | |
5000 MHz | 100.000 kHz | B17.89950 MHz 1538 M 5,000 MHz | 4 MHz |
. J L J
Date Lz ¢ e
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spi ] spectrum oy
RefLevel 30.00 dir  Offset 14.00 & Mode Sweep 00 dam  Offset 12,00 d@ Mode Swee
SGL Count 100/100 SGL Count 100/100
@ 1Pm AvgPivr AvgPwr
Limit heck Pak Limit ¢heck ARS
2p dim AL 20 dfin 0
10 dBm 1008
- porensnshe e ndhon o gBm [ bl sy
| ! \
-10 dbm ‘ — -10 dBm ‘
| I 1 I
20 derm ! = 20 dem ] .
#‘ VA a0 4/ h
-30 dam i E— i ] -30 dBrr I e | e Sy S N
AP ot e i i s
;@ﬂﬂ N AN b M‘E‘B -
-50 dam 50 dBm
50 dam -50 dBm
CF 815.5 MHz 691 pts Span 10.0 MHz | ||| CF 822.5 MHz 691 pts Span 10.0 MHz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Poveer 21.04 dBm Tx Bandwidth 3.000 MMz RBW 30.000 kHz T Power 20.76 dBm Tit Bandwidth 3.000 MHz RBW 030.000 kHz
Range Low Range Up | RBW | | Powerabs | powermel |  atimit Rangelow | Rengeup | RBW | Frequen | powerabs | powerkel |  aLimit |
5,000 MHz | -1.538 MHz | 100.000 kAz | -26.98 dBm -1 i iy z ~1.538 MHZ : 27 .54 dBm ~48.30 dB
-1:538 MHz -1.500MHz | 30,000 kHz | B13.99863 MHz | 06 dBm | - ] -1.500 MHz f 51834dB |
L z.| 1538 MHz | 30000 kHz | B17.00937 MHz 1.538 MHz | 518908
1.538 Miz | 5.000MHz | 100:000 kMz | B17.04474 MHz I

! JY
L L

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number 1 A25 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



e ras. FCC RF Test Report Report No. : FW7D1310B

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
o=
Spectrum = v
RefLevel 30.00 dBm  Offset 14,00 d& Mode Sweep Ref Level 30,00 dém  Offset 14,00 dg Made Sweep
SGL Count 100/100 Sl Count 100/100
@ 1Rm Avarwr [@17m AvaPwr )
Limit ¢heck ‘ AES Limit ¢hack PARS ‘
20 i 208 20 cB5 208 | |
F\ Nn
10 dem Jl - 10 dBm ‘f l
I
o di | ’I o dem | v
J I
10 dgm A 10 dém ; ‘
I 1 [
-20 dBm —t -20 dBm f -
[ \ |
30 dam ; L 30 dam f L
| [ ) / 1 i
45 dape + = : 40 dBm i - ~ - .
g‘f '\,, J N At A - I ] i g WA
e " \ \ ik - / A \
50 dBim 40 dm
CF 816.5 MHz2 691 pts Span 15.0 MHz GF B21.5 MHz 691 pts Span 15.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.95 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz 1 Tx Power 22.67 dBm Tx Bandwidth 5.000 MHz RBW  50.000 kHz
_Rangetow | RangeUp | RBW | Frequency | Powerabs | PowerRal | atimit || Range Law Range Up | REBW | Frequency | PowerAbs | PowerRel |
7500 MHz | -2.538 MHz | 100,000 kHz ] 2 MHz | : -45.46d8 | I -7.500 MHz | -2.538 MHz | 100,000 kHz 51594800 MHz | 4541 dBrm | -66.06 b
-2.538 -2.500 MHz | 8 4! da 2 -2.500 MHz 50.000 kHz -76.48 d8
2,500 MH2 | 2,538 MHz | 50,000 kHz | 8 50,000 kHz -44.88 dB
2.538 MHz 7500 MHz | 100000kH: & 100,800 kHz | 4408 db
.
L JU .
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum
RefLevel 30.00 dBm  Offset 14,00 d& Mode Sweep Ref Level 30,00 dém  Offset 14,00 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr [@1Rm Avgpwr B
Limit $heck ‘ AES | Limit hack | PARS ‘
20 dim 2 an dB5 201 | ‘
10 dBm 10 dBm
v ’ O PP G, -.»n.‘\ ki i.., ot e I Ee =
-10 dBm : B! -10 dBm . JI
\ | | 1] ]
-20 dBm ¥ 1 -20 dBm + -
/ \ ! \
-30 dam .'{ g5 -30 dem 4
b S VS i " o R e DU SO
PR SR b
-0 dam 50 dam
50 daim 40 dm
CF 816.5 MHz 691 pts Span 15.0 MHz GF B21.5 MHz 691 pts Span 15.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
™= PﬂWEr‘ 22.42 dBm Tx Bandwidth 5.000 MHz | RBW SD]ﬂﬂB kHz 1 Tx Power 22.17 dBm Tx Bandwidth 5.000 MHz RBW  50.000 kHz
__Range Low Rangelp | RBW | Frequency | PowerAbs | PowerRel atimit |||l range Low Range U REW Frequenc Power Abs Power Rel ALimit
ZS00MHz | -2.53BMHz | 100.000kHz  B813.95162 Mhz | -2 = -15.43 08 || —quT‘r_w-‘.u HHz I 5% M I 100,000 FHz [ L_‘I:/I J ~30.03 dBm ‘ 523046 . ~1?E§Ej
- 50.000 kHz | -1 2,500 Mbz | 50.000 kHz 3070 9Bm | Z.87d8 | -1070dB
| 2 3 50,000 kHz -10.33 i 2 -3 B -10.65 dB
2.538 MH2 7,500 MHz | 100.000 kHz 2 £ 8 -15.50 i 0 Mz SEE 00ds | 1482
T T Y — —
L JU J - [ ]
= = 1 : =] ? ¥ 1 $22:4,
Sporton International (Shenzhen) Inc. Page Number : A26 of A45
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

(e )

Ref Level 30,00 d&m

Offset 14,00 dg

Mode Sweep

RefLevel 30.00 dBm  Offset 14.00 dB Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm AvgPwr (@ 1Rm Avarwr i
Limit heck ] Limit ghack TS
20 i 208 20 cB5 208 | |
A M
10 dBm “ 10 dem " \
I
- f ! 0 dBm |‘ t
| |
-10 d8r — -10 dem I —
R I L
-20 dBfn L -20 dBm T
I \ "\
I {
-30 dam ; L -30 daim / '\ -
A ! \ Fé\ )
-49) dBm: 4 ¥ o 40 dBm f { e
! Yoo M \ / 3 | \
i VS, Vi A . . x J M. \
7.»4: 2 v — e o e = = :ﬁ?ﬁ?ﬂ'ﬂ,_‘_ L A LRV T
50 B 60 dBm
CF 816.5 MHz 691 pts Span 15.0 Mz }||[CF 821.5 MHz 691 pts Span 15.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.92 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz ‘ Tx Power 21.74 dBm Tx Bandwidth 5.000 MHz RBW  50.000 kHz
__Range Low | _RBW | Frequency | PowerAbs | Power Ral | aimit || Range Law Range Up | REBW | Frequency | Powvier Abs Pawer Rel |
-7.300 MHz | 100.000 kHz 8 T 6 dB | £.85d8 || i -7.500 MHzZ | -2.536 MHz | 100,000 kHz 51594800 MHz | 45,38 dBm | 67.13 b
-2.538 | 8 -44.95 d -3.03d8 2 -2.500 MHz 50.000 kHz -5457 dém | 76,41 d8
2,500 MHz | | 50000kHz | & —76.12 d8_ | 25 de 50,000 kHz 4549 dB
2.538 MHz 7500 MHz | 100000kH: & -57.54 d8 100.000 kHz | 82404838 MHz -44.54 db

U ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 14.00 d& Mode Sweep Ref Level 30,00 dém Offset 14.00 di Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgFwr @ 1Rm AvgPwr N
Limit $heck AES | Limit hack | PAf
20 dBim 2 20 dfm 2! | I
10 dem 10 dBm
& d AN AT o e i ;,‘,,..._h s e e k,..-,wl
210 7 “ -10 dBm - JI
) I
-20 dam ‘ : L 20 dBm I - -
] '\ ] i
-30 dam 5k - _30 dgm 4
- L R A s B oo
o Y bl el TP N B B ey
49 g == = A4 R
-50 dam -50 dim
-50 dam 40 dm
CF 816.5 MHz 691 pts Span 15.0 MHz | |([GF 8215 Mz 691 pts Span 15.0 Mz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.40 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.24 dBm Tx Bandwidth 5.000 MHz RBW  50.000 kHz
Rangetow | RangeuUp | RBW | Frequency | Powerabs | Powermel | atimit ||| mengetew | Rangeup | mew |  Frequency | Ppowerabs | powerkel |  Alimit
7500 WAz | 2536 MHz | 100.000 kAz A0a1dem | S17id8 | -17.3108 = 500 MHZ 2538 WAz | 100,000 FHz 51895162 MHz 20,74 B 50,5 dB 167408
3 DeERRe EE -I154da | 2Sonmez | so.000k | S1isidem|
| 2538 50,000 kHz -11.24 0B 2 MHz | - Ha 3 dBm |
2.538 MHz 7.500 MHz | 100,000 kHz -16.89 dB 0 MHz 28.92 dBm |

U ]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number 1 A27 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



e ras. FCC RF Test Report Report No. : FW7D1310B

LTE Band 26 / 5MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

Spectrum Spectrum
Reflevel 30.00 dém  Offset 14.00 €@ Mode Sweep Reflevel 30.00 dBm  Offset 14,00 dB Mode Swee
SGL Count 100/100 SGL Count 100/100
@ 17m AvoPir (@ 15m AvoPwr
Limit Ghavk ‘ Limit gheck PARS |
" 4 p<20
o0 ghm2lt 20 o ! -
“
[l A !
10 dBm ‘ - 1008 )"\
| |
od )' " 0 dBm l \
-10 daim + ! T -10 dBm | T
| ]
-20 d8m 1 ! r -20 dBm l ,’f \\
\ | \
Pk |
30 dom { ! o 30 dBrm _ -
! J
n / | I “ [ \
-40) dBm: . s i -40 dBm T T
\ \ bl [\ { | IR \ A
| i W f b A " \ \ !
50 dhm- —- T b o™ = f 50 g a s i B e
e A W PRY) AT | Mot T ST R UV T WO | || Wi b VOV (I =P NPT i |
50 dBm 50 dBm
CF 816.5 MHz 691 pts Span 15.0 MHz | | [ CF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: Nong [Spectrum Emission Mask Standard: None ]
Tx Poweer 21.53 dBm Tt Bandwidth 5.000 Mz RBW 50.000 kHz Tx Power 21,31 dBm Tt Bandwidth 5.000 MiHz RBW 50.000 kHz
Rangetow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Al
-7.500 MHz | -2.538 MHz | 100.000 kHz | 813.95162 MHz 45,01 d8 | | | a 1! iz <4 d &
: -2500MHz | S0.000kHz | B13.98125 MHz | 46,00 dB 81 2| |
2538 MHz | S0.000kHz | B19.01875 MHz 47.d8 | 1875 MHz 9B db |
7.500 MHz |_100.000 kHz |__B22.03024 MHz -57.69 dB | 7.500 MHz |1 ) kHz | 82407015 MHz | -11.80 4B
. J L J
Dats L1158 = 14 28
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spi ] yectrum
RefLevel 30.00 dir  Offset 14.00 & Mode Sweep 00 dam  Offset 12,00 d@ Mode Swee
SGL Count 100/100 SGL Count 100/100
@ 1Pm AvgPivr AvgPwr
Limit fheck ‘ PARS Limit ¢heck | PARS |
201 dbim 2L 20 dimZl 1 !
10 dim 10 di
B l, Al b i R AR 7“-‘| e I e ! e \
-10 d@ . 12 -10 dBm 'I i
J I 1 I
-20 dam T L -20 dBm 7 i
\
-30 dam 7 e -30 dBm ——# It =
I PR i el B T ni ™ Biiuiiiar: o' "o ST WA
T R ] | [ e -
-50 dam 50 dBm
50 dam -50 dBm
CF 816.5 MHz 691 pts Span 15.0 MHz CF 821.5 MHz 691 pts Span 15.0 MHz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Poveer 20.94 dBm Tx Bandwidth 5,000 MHz RBW 50.000 kHz T Power 20.90 dBm Tit Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up | RBW | | Powerabs | powermel |  atimit Rangelow | Rengeup | RBW | Frequen | powerabs | powergel | |
7500 MHz | -2.538 MHz | 100.000 KAz | a0 S084de | -15 7,500 MHz 2,538 MHZ > | 818.95162 MHZ 2.9 | o@Bda |
2538 MHz -2500MHz | 50.000 kHz | 8105 1.73 da -2.500 Mz | 916,98125 MHz | :
S3AMHz.|  S0.000kHZ | B19.01875 10,83 0B .92
7500 MHz | 100.000 kHz | 819.04@3¢ -15.41 dB -16.81 dB

Sporton International (Shenzhen) Inc. Page Number : A28 of A45
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum = ||| ° AT
RefLevel 30.00 dbm  Offset 14.00 dB Mode Swasp Ref Level 20.00 dém  Offset 14.00 d8 Mode Sweep
SGL Count 100/100 SGL Count 1004100
@ iRm AvoPwr @ 1Rm AvgPwr
Limit ¢heck i ARS Limit ¢heck PA ‘
20 200 . f\ 56 o200 (1
10 dBm ! ‘l \ 10 d8 / H !
4 4 dB
] T ] i
I"r | D]
-10 dBm ! 10 B [ L
i)l ||
-20dgm “+ i -20 dem
| N | h . | I
-30 dam " f -30 dém - | i
[ 1Y | i f I 4R A
46 dam i L | dBm . |
44 A el WA ] I am 7 .\ -0 ™ I o Y | Il
48 4 WVinl S 8 [ T2 AN L WP Y ) WA I\
-50 dpn, — = - g LT 50 diqr 3 ? A - +
S e i i o P e e i
60 dBm -60 dBny
CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts Span 20.0 MHz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.10 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tr Power 22.73 dBm Tx Bandwidth 10.000 MHz RBW 100,000 kHz
Rangelow | Rangeup | Frequency | Powerabs | PowerRel | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-10,000 MHz 81394750 MHz | -31.98 dém’ | -55,09 10,000 MHz | | MHz | 100000 kHz | 813 F -40.08 dBm | 71.81d8 -36.08 dB
-5.03 813.98125 MHz -31 100,000 kHz
8. A 100,000 kHz
= L = | 100.000 kHz |

Band Edge / Full RB

Spectrum
Ref Level 30.00 dém Offset 14.00 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck
20 dBm 20t
10 dBm
B | B S e et
0 dem ff
-10 dBm -
-20 dBm J}
-30 dem .J;‘
b HnpestrsPnnrin | s sararuy
—:@EJ_EEj. T — i)
-50 dBm
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.38 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-10,000 MHz | 5038 MHz | 100,000 kHz | 812.94790 MHz | 34.01dém | 56,3008 | 21,01 0B
5,038 MHz | 00 100,000 kHz | ©13.98125 MHz | -33.50 dBm 55,88 0B -13.50dB_
5.000 MHz | 5.038 MHz | 100.000kHz | 824.D1B75 M) -32.40 dBm | 5478dB | -12.40dB
Hz |

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56XB1

Page Number 1 A29 of A45
Report Issued Date : Feb. 12, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report

Report No. : FW7D1310B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

S trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Sweep

Ref Level 30,00 dBm
SGL Count 1004100

Offset 14.00 dB Mode Sweep

@ 1Rm AvgFwr @ 1Rm AvoPwr
Limit ¢heck i ARS Limit ¢heck PARS ‘
20 dim 2 ! ,,\ 55 g5 200 (‘ ‘
10 dem ! “ L 10 d8 ) !l ‘
|
od - nde )
| | L
-10 dam /| s [ |
1] | \f
.20 dBm ‘; b .20 denm | T
| 1
J | " ) |
-30 dam ! -30 dBm | :
| LW | : '\u ﬂ fJ | A
46 y L, il L 40 dBm ot X Tl
.n'l' ¥ L7 il N &N 7 I i YA L f \
SR A o LA W 50 ! Jurh RN YA L ] 1
-~ b T - - B ] e ZEa 5 = ST i T
60 dBm 60 dem
CF 819.0 MHz 691 pts Span 20.0 MHz | || ©F 819.0 MHz 591 pts Span 20.0 MHz

|Spectrum Emission Mask
Tx Power 22.18 dBm

Standard: None
T= Bandwidth 10.000 MHz

[Spectrum Emission Mask
Tx Power 22.44 dBm

Standard: None

RBW 100.000 kHz Tx Bandwidth 10.000 MHz

RBW 100,000 kHz

Hz |

Rangelow | Rangeup | Frequency | Powerabs | PowerRel |  alimit |/|| Rangelow | Rangeup | RBW |  Frequency | PowerAbs | PowerRel | Alimit
-10,000 MHz 51383151 MRz | -36.64 dam | 58,6208 | 10,000 MHz | \MHz | 100000 kHz | B13.91897 MHz 4084 dBm __ -72.28 4B | -36.64 dB
-5.03 AHz -31 3 o8 100,000 kHz B13.88125 MHz | —40.35 dBm -71.78 d8 -29.35 dB
di 100,000 kiz 62401875 MHz | S11.60 d&
J = | 100.000kHz = 82411005 MHz | -19.73 B
L ] ‘ il ]
D = 1 10:34:
Band Edge / Full RB
Spectrum |EV:;‘
Ref Level 30.00 dém Offset 14.00 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck
20 dBm 20t
10 dBm
o dBm b AP A AT A i Mt A AN i i
) f i
-10 dBm i \] -
1 ll
-20 dBm | !
J |
-30 dBm 4
] Ly
jfg,ﬂ o - ,_“_M,\r"" el VAR S |
-50 dBm
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
T Power 21.35dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-10,000 MHz | 5038 MHz | 100,000 kHz | 812.94790 MHz | 34.08dBm | 56,3008 | 21,98 4B
5,038 MHz | 00 100,000 kHz | ©13.98125 MHz | -34.08 dBm 55,43 dB -14.08 dB_
5.000 MHz | 5.038 MHz | 100.000kHz | 824.D1B75 M) -32.85 dBm | 542008 |  -12.854dB
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LTE Band 26 / 10MHz / 64QAM

Band Edge / 1 RB0

Band Edge /1 RBmax

Spectrum

Spectrurn

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14,00 4B Mode Sweep

@ 17m AvoPir

Ref Level 30.00 d&m
SGL Count 100/100

Offset

14,00 d& Mode Swes

[@15m Avapwr

Limit heck PARS

Limit dheck PARS

o0 aBm 200 - 20 dBmZl

f1 P.
10 dBm { I‘ 10 d8 - 1
o d !J ! 0 cBm }\ ]
-10 dBm | I\ ! AR I

{ i
-20 d8m L ! -20 dBm ‘I
\
=Saem J 30 der f ll
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50 dBm 50 dBm
CF 6919.0 MHz

691 pts

CF 819.0 MHz

B_Eun 20.0 MHz

691 pts Span 20.0 MHz

|Spectrum Emission Mask
Tx Power 21.01 dBm

Standard: None

Tx Bandwidth 10.000 MHz RBW 100.000 kHz

‘Spectrum Emission Mask
T Power 21.70 dBm

Standard: None

T Bandwidth 10.000 MHz RBW 100.000 kHz

Rangelow | Rangelp | RBW |  Frequency | | PowerRal | Alimit Rangelow | Rangeup | | Frequency | pPowerabs | PowerRel |
-10,000 MHz_| 5,038 MHz | 100.000 kHz | ¥, S57.78dB | -23.76d8 | -10,000 MHz -5.038 MH: H; 94799 MHz
= -5.000 MHz | 100,000 kHz 2 L S444dd -13.42 dB -5.038 MHz | -5.000 MHz 5
5,038 MHz | 100,000 kHz | -48.05 dBm 70,57 dB | 5.038 MHz | 100,000 -33.32 dém |
10.000 MHz | 100.000 kHz -49.31.dBm ____-70.32dB | 109,000 MHz | -35.20 dBm -56.91 dB

J

Lowest Band

Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14,00 4B Mode

Sweep

@ 17m AvoPir

Limit ¢he

20 b 220

10 dBm

od s

-10 dam !

<20 dBm

=30 dém:

4] At

-50 dam

-50 dBm

CF 819.0 MHz

691 pts

Span 20.0 MHz

|Spectrum Emission Mask
Tx Power 20.87 dBm

| maw |

Standard: None
Tx Bandwidth 10,000 MHz

RBW 100.000 kHz

Rangelow | Range Up Frequency | PowerAbs | PowerRael | AL
-10,000 MHz 5.038 MRz | 100,000 Rz | A13,84790 MRz 3 548806 | -
100000kHz | B L 54.45 d8
000 MHz. | 100,000 kHz | B24.018 34048 |
5,038 Mz | 100000 bz | B24.081 534008 |
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LTE Band 26 / 15MHz QPSK
Lowest Band Edge / 1 RB Lowest Band Edge / Full RB

Spectruim Spectrum

Ref Level 30,00 dBm  Offset 1400 di Mode Sweep Ref Level 30.00 d8m  Offset 14,00 dg Mode Swes

SGL Count 100/100 SGL Count 100/100
@ 1R AugPwr X . @ 1Rm AvgPwr

Limit fhock PARS Limit Gheck PARs
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-60 dB 60 dBm

CF §21.5 MHz 691 pts Span 30.0 MHz_[| CF 821.5 MHz 691 pts Span 30.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None

Tx Power 22,70 dBm Tx Bandwidth 15,000 MHz RBW 100.000 kHz T Power 22.39 dBm Ty Bandwidth 15.000 MHz RBW 100.000 kHz
| __Rangelow | Rangeup | RBW | _Frequency | Powerabs | PowerRel | aLimit Range Low | Rangeup | RBW | _Frequency | powerabs | Powerrel |
| -15.000 MHz z ] £13.03088 MHz -33.11 dbm | 0 -20.11 d& -15 53 ! 2l B 2 dém |
-7.538 MHz 3 k B13.98125 M 0| | |
Hz | 150.000 kHz | 1875 M -4 dém | 7,500 MHz 7,538 Mhz | -55.14 dB
15.000 MHz | 100,000 kHz §,10296 Mz | —45.49 dBm | 7538 M) 15.000 MHz | 8¢ 56,78 dB -21.30 dB

] [

i ]

LTE Band 26 / 15MHz 16QAM
Lowest Band Edge / 1 RB Lowest Band Edge / Full RB

Ref Level 30,00 dem  Offset 1400 di Mode Sweep Ref Level 0.00 dem  Offset 14,00 dB Mode Swes|
SOL Count 1007100 SGL Count 100/100
@ 1Rm AvgPwr X @ 1Rm AvgPwr
Limit fhack PARR Limit heck
20 diim 24t ’, 20 dimZl
10 dér ‘E 10 dB
0 dB ! 0 g8 e . =il .
i f 1
-10 dém — -10 dBm j ;
|
-20 dem r{ l -20 dBm I J‘
A i { ]
-30 dem T \ i -30 derm f -
1
o e T
40 daim / 2! | ! 40 dBm 2y
T 7| TT T
’ ] by I I
— Mogeds ] ! Sn.dlf
e X - U0 B L | =t
-60 dB -60 dBm
CF 821.5 MHz 691 pts Span 30,0 MHz || CF 821.5 MHz 691 pts Span 30.0 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None |
T= Power 21.81dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.43 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
| __Rangelow | Rangeup | Frequency | Powerabs | PowerRel |  aLimit Rangelow | Rengeup | RBW | Frequen | Powerabs | PowerRel |  aALimit |
| -15.000 MHz =7.538 Mz ~33.79 dBm | 50 dB 2070 d8 -7.538 MHz | 100.000 kHz 813.94068 MHz 7 dém | Sg40da | - B (|
- 5 3125 - = da | dE 61388125 MHz |
500 MH2 7538 MMz | 150.000 kH: 01875 Mt -47.45dem | -69.26 dB 7.45 de 7
7,538 MHz 15.000 MHz | 100000 kHz 10296 MHz -46.91 dém | -58.72 dB -33.01 dB

I 1 = . .,TZ 15000 MHz | 100,000 3 :

Sporton International (Shenzhen) Inc. Page Number 1 A32 of A45
TEL : +86-755-8637-9589 Report Issued Date : Feb. 12, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56XB1 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7

D1310B

LTE Band 26 / 15MHz 64QAM

Band Edge / 1 RB0

Band Edge / Full RB

Spectrum

@

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Sweep

ctrum

F

Ref Level 30.00 dBm
SGL Count 1007100

Offset 14,00 d&

Mode Sweep

@ 17m AvoPir

@ 1Rm AvgFwr
Limit $heck | T Limit ¢heck Pak
20 B 220 ! i 55 B 200
10 dBm ! f\l 10 dBm
cd Gd - :
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-10 dém ; - -10 d&m ‘ 1
/ l N \ i
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Bk . m——— = i e e —— LU ISP R -
60 dBm <50 dBm
CF 821.5 MHz 691 pts Span 30.0 MHz CF 821.5 MHz 691 pts Span 30.0 MHz

|Spectrum Emission Mask

Standard: None

|Spectrum Emission Mask

Standard: Nons

Tx Power 22.17 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kMz Tx Poweer 20.87 dBm Tx Bandwidth 15,000 MHz REW 100.000 kHz
Rangetlow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  Alimit || Rangelow | Rangelp | RBW Fr | _PowerAbs | powsrRel | |
-15,000 MHz_ | 100,000 kH, £13.94068 MHz | -36.70 dém | -58.87 dg | -23.70'dR -15,000 MHz | -7.338 MHz | 100.000 kHz | 813.24068 MHz -36,85 dBm S57.72de |
538 MHz. 150.0 98125 MHz z e &5 de 7500 MHz | 51398125 MHz | 55.97 dB
9.2 d | 7.72 d8 52201875 MHz
-70.72 d8 35,55 829.14560 MHz
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